





<u>Date Created/Modified:</u> 17-Jan-14			
Item #	Item Description		Confirm #
GA41	BLACK JACK CLOTH LAYDOWN/250G		<u>υσιπππ</u> VSB30354
<u>City of Factory</u>	Country of Factory <u>Date(s) of Manufacture</u>		Importer of Record
NINGBO	CHINA	CHINA 30-Dec-13	
			Grandview, MO 64030
			(816) 761-5900
Third Party Testing Lab	Third Doub	y Testing Lab	Third Party Testing Lab
Lab: INTERTEK	Lab:	Lab:	Third Party Testing Lab
Contact: ANNA MIN	Contact:	Contact:	
Address: BLOCK B, JINLING BUSINESS SQUARE,	Address:	Address:	
NO.801 YI SHAN ROAD, SHANGHAI, CHINA 200233	7.001.0551	7.001.0351	
Phone #: 86-021-61206565-8015	Phone #:	Phone #:	
	Test Date(s):	Test Report(s) #:	
	27-Oct-09	SHAH00141032	
Product safety standards to which this product has been tested and is being certified:			
ASTM F963 Flammability (textile)			
ASTM F963 Heavy Metal			
A copy of this report and all test results will be maintained by:			
Name: Courtney Peterman			
Address: 13201 Arrington Rd Grandview, MO 64030			

Phone: (816) 761-5900 ext. 2420 Email: capeterman@ustoyco.com